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1,925 GHz 3.000 GHz 1.000 MHz 2.99015 GHz -43,19 dém -30.19 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92642 GHz -38.65 dBm -25.65 dB
9.000 GHz 13,000 GHz 1.000 MHz 1269629 GHz -40,26 dBm -27.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49925 GHz -36.71 dém -23.71 d&
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 25/ 10MHz

Spe
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB et — e VN -40 dBm il 7 i
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 925.58971 MHz -42,92 dBm -29.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 995.87956 MHz -43.08 dBm -30.08 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.71175 GHz -43.98 dBm -30.98 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.71889 GHz -44.01 dBm -31.01 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.96292 GHz -43,35 dBm -30,35 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,08907 GHz -43,28 dBm -30,28 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96542 GHz -38.84 dBm -25.84 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85392 GHz -38.80 dBm -25.80 db
9.000 GHz 13.000 GHz 1.000 MHz 12.77128 GHz -40.28 dBm -27.28 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.73478 GHz -40.20 dBm -27.20 dB
13.000 GHz 19,500 GHz 1.000 MHz 12.40075 GHz -36.91 dBm -23.91 dB 13.000 GHz 19,500 GHz 1.000 MHz 12.49975 GHz -36.76 deém -23.76 dB
— —
il [ra il A
L JL ) L JL J
Date: 5.SEP.2023 17.07:56 Date: 5.SEP.2023 17.08:13

Highest Channel / QPSK

Date: 5.8EP.2023 17:16:51

Spectrum n‘:_?

Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-40 dBm et e e N Ao

e - A

-50 dB

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 908,62319 MHz -43,14 dBm -30.14 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,75793 GHz -43.97 dBm -30.97 d8
1,925 GHz 3.000 GHz 1.000 MHz 2,95934 GHz -43,25 dBém -30.25 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.88143 GHz -38.67 dBm -25.67 dB
9.000 GHz 13,000 GHz 1.000 MHz 1275278 GHz -40,09 dBém -27.09 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49625 GHz -36.61 dém -23.61 d&
i
JL J
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s=amranas. FCC RF Test Report Report No. : FG382311B

LTE Band 25/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB " N e st fume -40 dBm panar = Pt
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 987.63868 MHz -42,98 dBm -29,98 dB 30,000 MHz 1,000 GHz 1.000 MHz 920.06247 MHz -42,98 dem -20,98 de
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -43.30 dBm -30.30 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.76801 GHz -43.99 dm -30.99 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.97690 GHz -43,12 dBm -30,12 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,07403 GHz -43,22 dBm -30,22 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.87193 GHz -38.93 dBm -25.93 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99142 GHz -38.72 dBm -25.72 db
9.000 GHz 13.000 GHz 1.000 MHz 12.75878 GHz -40.17 dBm -27.17 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75928 GHz -40.14 dBm -27.14 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49225 GHz -36.97 dBm -23.97 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49725 GHz -36.77 dém -23.77 dB
— —
)i 2 )i [
L JL ) L JL J
Date: 5.SEP.2023 17:23:07 Date: 5.SEP 2023 17:24:24
Highest Channel / QPSK
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Pabs
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm ke — - Saeiininy “2
-50 dBs
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 965,33983 MHz -42,75 dBm -29.75 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.70168 GHz -43.94 dBm -30.94 d8
1.925 GHz 3,000 GHz 1.000 MHz 2.94143 GHz -43,34 dBm -30.34 d8B
3.000 GHz 9,000 GHz 1.000 MHz 6.87593 GHz -38.74 dBm -25.74 dB
9.000 GHz 13,000 GHz 1.000 MHz 1275628 GHz -40.17 dBm -27.17 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49475 GHz -36.89 dém -23.89 d&
i
JL J
Date: 5.5EP.2023 17:32:02
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 25/ 20MHz

Spe
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dpy el P M Froometi -40 dBm Y 7 frme
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 939.16292 MHz -43,09 dBm -30,02 dB 30,000 MHz 1,000 GHz 1.000 MHz 940.61719 MHz -42,90 dem -28,90 di
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -43.60 dBm -30.60 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.73526 GHz -44.02 dm -31.02 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.906639 GHz -43,36 dBm -30,36 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,05325 GHz -43,13 dBm -30,13 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96792 GHz -38.74 dBm -25.74 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -38.81 dBm -25.81 db
9.000 GHz 13.000 GHz 1.000 MHz 12.78778 GHz -40.14 dBm -27.14 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70129 GHz -40,33 dBm -27.33 d8
13.000 GHz 19,500 GHz 1.000 MHz 12.40775 GHz -36.75 dBm -23.75 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49775 GHz -36.91 dBm -23.91 dB
— —
il [ra il A
L JL ) L JL J
Date: 5.SEP.2023 17:38:17 Date: 5.SEP 2023 17:39:35

Highest Channel / QPSK

Date: 5.SEP.2023 17:48:43

Spectrum n‘:_?

Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-40 dem e — = = T fa i

[ il

-50 dB

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 899,41279 MHz -43,14 dBm -30.14 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.69370 GHz -43.88 dBm -30.88 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,99158 GHz -43,14 dBém -30.14 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.87993 GHz -38.84 dBm -25.84 dB
9.000 GHz 13,000 GHz 1.000 MHz 1272428 GHz -40,26 dBm -27.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49875 GHz -36.69 dém -23.69 d&
i
JL J

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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saronas. FCC RF Test Report

Report No. : FG382311B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0018
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0021
PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage = 7.82 V. ; Battery End Point (BEP) = 6.8 V. ; Maximum Voltage =9 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenZhen) Page Number 1 A93 of A224
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s=amranas. FCC RF Test Report Report No. : FG382311B

LTE Band 26_Part 22H

Peak-to-Average Ratio

LTE Band 26 / 15MHz

Mode
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB
Middle CH

4.35 5.48 6.35

Result
PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

o
| 30.00 dém _ Offset 14,00 o8

= Spectrum ko
vel 30.00 dém  Offset 14.00 dg
o att 304 AQT Zms @ RBW 20 MHz o att 304 AQT Zms @ RBW 20 MHz
@153 view
e
o, 1
001 0.01
5
i
+
\
\ i
E- W 1E- T
| \
1E- 1E-
: x T T T
CF 836.5 MHz lean Pwr + 20.00 dB CF 836.5 MHz ean Pyr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 106 | 049% | 0.01% | Mean | Peak Crest | 10% | 10% | ©0a% | o0.01% |
Trace 1 [ 2173 dem | 26.24 dBm 4.51 6B 2.41d8 .09 dB +.35 0B .45 0B Trace 1 [ 20.78 dem | 26.54 dgm 576 d8 20108 +.99 d8 5.48 dB 5.65 a8
L L
| EERCRRE ) [T TR

NA

Middle Channel / Full RB

Spectrum o
evel 30.00 d8m Offset 14.00 d&
304 AQT Zms @ RBW 20 MHz
e
0. T
0.01 \\,
1E- -
1 : : NA
| ' |
1E- .
1
CF 836.5 MHz lean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 106 | 049% | 0.01% |
Trace 1 19.70 dBm 26.57 dBm 6.86 dB 3.10 dB 5.13 dB 6.35 dB 6.70 dB
EE
[TEERNR—]

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

Mod.

QPSK | 16QAM

QPSK | 16QAM | QPSK

16QAM | QPSK | 16QAM

QPSK

16QAM

Middle CH

1.32 | 1.30

3.06 | 3.07 | 4.98

499 | 9.83 | 10.01

14.57

14.42

LTE Band 26

Spectrum b Spectrum =
Ref Levi 0.00 dém  Offset 14,00 db & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.64 dBm| ™Il 17.19 dBm|
0 " 836.57550 MHz 20 d8 n 836.25100 MHz
P P 26.00 dB X - ngb 26.00 dB
e e AL A B Ay prmmmfon L Pend e 5
04 ! B \ 1.320300000 MHz 104 s oY - 1.295100000 MHZ|
- i Q factor \ 633.6) - qQfactor 645.7
0 d8m g o 0 dem
Ty
10 dam < = -10 dém
7 N /
v , / N—
20 dem — W o 20 dam -
" [ N “y
s - -
-40 dBm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.5755 MHz 16.64 dBm ndB down 1.3203 MHz ML 1 636,251 MHz 17.13 dém ndB down 1.2951 MHz
T1 1 835.865 MHz -9.38 dBm nds 26.00 d8 T1 1 835.8455 MHz -8.95 dBm nds 26.00 da
T2 1 837.1853 MHz -9.28 dBm  factor 633.6 T2 1 £37.14D6 MHz -8.80 dBm  factor 545
L I J U ) e [ JU J -
Date: 5 SEP.2023 19.03.34 Date: 5.SEP.2023 19.04:17
Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.62 dBm| ™Il 16.09 dBm)
" 835.90660 MHz ) W1 837.54900 Mz
20 20
p: SUENPY ST EY SN, 26.00 dB 1. 1 _ndB X 26.00 dB
04 i Y aw \ 2.062900000 MHz 104 ittt Deetedl Butent_ Sanadiaa N 2.074900000 MHz
- ] Q factor \ 272.9] - ] Q factor L 272.4
0 dom £ 4 0 dam. 4 !
4 ‘ / g
10 dam. : -10 dBm. f ~
o — S
20 dBm — S 20 dem — = o M
1 s s L
30 dBm - -30 dém =
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 835.9066 MHz 17.82 dém ndB down 3.0820 MHz ML 1 637.549 MHz 16.89 dBm ndB down 3.0749 MHz
T1 1 834.9595 MHz -7.97 dém ndé 26.00 dB T1 1 834.9416 MHz -9.08 dBm nds 26.00 da
T2 1 838.0225 MHz -8.31 dBm  factor 272.9 T2 1 B38.0165 MHz -5.94 dBm  factor 272.4
L e J L L J [
Date: 5 SEP.2023 19.24.38 Date: 5.SEP.2023 19:25:22
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

pectrum

(=]

pectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.64 dBm) ™M1[1] 15.67 dBm)
837.93900 MHz £35.36100 MHZ,
20 M 20
N ndB |y 26.00 dB - nd 26.00 dB
g 1 i Tra N A 4.975000000 MHz| 104 A A e e A B, 4.985000000 MHz
/ Q factor 168.4 T Q factor 167.6)
od 0 d !
/
T
-1 d 10 di :}
/ \ A o
20d v EAVa 20 dbm— = =~
N |~ W it
0 J A =0
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837,939 NMHz 15.64 dam nd8 down 4.975 MHz ML B3£.351 MHz 15.57 dam nd8 down 4,985 MRz
T 1 834.002 MHz -10.17 dbm nd8 26.00 dB TL L £34.022 MHz -10.32 dbm n 26,00 d8
T2 1 838.978 MHz -10.37 dém Q factor 168.4 T2 1 B39.007 MHz -10.50 d8m Q factor 167.6
L U wa L JU L]

Date: 5 SEP.2023 19.45.40

J

Cate: 5. SEP.2023 19.46:23

J

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 17.43 aBm LY 17.79 abm
M 832.9440 MHz 2 837.9590 MHz
20 20
_ B~ 26.00 dB ~— pde B 26.00 dB
04 { e - 9.830000000 MHZ, 104 R - e \ 10.010000000 MHz
] Q factor 84.7] Q factor 83.7)
o - 0
104 - 104
/ !
20 d e = 20 d e
i — e VR N
P RO T
40 d 40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 832.344 NMHz 17.43 dam nd8 down 9.83 MHz ML L 37,959 MHz 17.79 dam nd8 down 10,01 WHz
T 1 831.625 MHz -8.96 dBm nd8 26.00 dB TL L £31.425 MHz -8.36 dBm nd8 26,00 d8
T2 1 841.455 MHz -8.58 dam qQ factor 4.7 T2 1 B41.435 MHz -8.03 dam qQ factor 83.7
L it - L ) L]

Date: 5 SEP.2023 20.04.51

J

Date: 5. SEP.2023 20.06:34

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.59 dBm) ™M1[1] 15.51 dBm)
838.0280 MHz 8328440 MHz
= - - 26.00 dB @ 26.00 dB
- P e i s s 14.565000000 MHz 04 F VA L SAV 14.416000000 MHz
f 57.5 ] 57.9
0 di 1 0 d 7
10 d — -10 di ¥
z0d ot L — 20d iad =
e -, R NaYaAY AV
I i PN P RSP
-, 0 bk
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 838.028 MHz 16.59 dBm nd@ down 14.565 MH2 M1 1 B32.B44 MHz 15.51 dBm nd@ down 14,416 MHZ
T 1 828.277 MHz -9.48 dBm nd8 26.00 dB TL L £20.277 MHz -10.09 dBm 26,00 d8
T2 1 843.843 MHz -9.97 dBm Q factor 57.5 T2 1 B43.693 MHz -10.81 dém 57.8
L U L JU L]

Date: 5 SEP.2023 202350

J

Cate: 5. SEP.2023 20:24:42

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550

Page Number

1 A96 of A224




SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

15MHz
Cross-rule

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM | QPSK | 16QAM

QPSK

16QAM

QPSK |16QAM

Middle CH

1.10

1.09

2.75

2.74

4.53

452 | 9.07 | 9.03

13.43

13.43

13.55 | 13.46

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 5. SEP.2023 19.03.20

Cate: 5.5EP.2023 19.04:03

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offsel 14.00 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 14,00 db & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 17.42 dBm| mili] 16.22 dBm|
2048 836.05520 MHz 046 " 836.72380 MHz
¥, L 1.104895105 MHz | - Focc B 1.090909091 MHZ|
PR AR U A= s W, B AT e ¥
10 d 10 d - -
0 dém 7 0 dém: I
-10 dBm Z T -10 dBm —
/ \ N
~ AN Pt
20 dem = 20 dam o —
3 A v \
30, o L r—— ST MO
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.0552 MHz 17.42 dBm ML 1 635.7236 MHz 16.22 dBm
T1 1 835.95175 MHz 10.30 dém Occ Bw 1.104895105 MHz T1 1 835.95734 MHz 8.68 dBém oce Bw 1.090909091 MHZ
T2 1 837.05664 MHz .09 dbm T2 1 837.04825 MHz 8.75 dbm

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 5 SEP.2023 19.24.25

Cate: 5.5EP.2023 19.25:08

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 14.00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 14,00 o & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 17.62 dBm| mili] 16.31 dBm|
2048 835.26520 MHz 046 ey 835.54100 MHz
T I A 2.745254745 MH . Occ Bw 2.739260739 MH
B T N et A 2 [ L U WP WA N S y
B ¥ Y o4 v v
10 d - - 10 t
0 dém ! \\ 0 dem: ; Y
/ A\ / \
-10 dBm -10 dBm
~ A\ / N
20 dBm— e S 20 dem . — e
s - AT T -
Al tdm o “30 déim
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 835.2652 MHz 17.62 dém ML 1 635,541 MHz 16.31 dBm
T1 1 835.11538 MHz 11.42 dBm oce Bw 2.745254745 MH2 T1 1 835.13337 MHz 10.51 dBm oce Bw 2.739260739 MHZ
T2 1 837.85064 MHz 11.89 dBm T2 1 837.67263 MHZ 10.45 dBm
JL J GHINNANND e J GRINNANED wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 5 SEF.2023 19,4526

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.30 dBm) 14.65 dBm)
11 836.17000 MHz 838.02600 MHZ,
= N - Occ Bre 4.525474525 MHz @ r 4.515484515 MHz
Tt S | e L e A
w0 4 v 104 L, \ ¥ ¥
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CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.17 MHz 17.30 dam ML B3E.028 MHz 14.65 dam
T 1 834.23227 MHz 9.06 dBm Oce Bw 4.525474525 MHz TL L 834.25225 MHz 9.96 dBm Oce Bw 4.5154B4515 MHz
T2 1 838.75774 MHz 11.20 dam T2 1 838.76773 MHz 10.72 dam

L U

Date: 5 SEP 2023 19.46:09

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Date: 5 SEF.2023 20.04:37

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.58 dBm) 16.96 dBm)
0 M1 < 10 MHz - 835.7210 MHz
— P! 9.070020071 MHz - . 9.030969031 MHZ
v A W AU St
od 7 104d v
/ | |
od 0 d
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z0d e L AV - 20 dBm—r——x
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CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,451 MHz 17.58 dam ML L B35.721 MHz 16.96 dam
T 1 832.0045 MHz 11.24 dBm Oce Bw 9.070925071 MHz TL L 5319645 MHz 11.13 dBm Oce Bw 9.030969031 MHz
T2 1 841.0754 MHz 10.68 dam T2 1 840.9955 MHz 9.86 dam

L U

Cate: 5. SEP.2023 20.06:20

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I ]

Date: 5 SEP.2023 20.23.45

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.08 dBm) 16.20 dBm)
- 834.5520 MHz - 840.5160 MHz
N y 13.426579427 MHz : 13.426573427 MHz
-1 Pl o e Pt s
10 df ¥ v ks v 10 d b Rt Y
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i I A }
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|
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Pl W a o
20d 7 = @ pR—_
L RAPAY Wl -
“pad z unsf = oAt =
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CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,552 MHz 16.08 dam ML L B4D.516 MHz 16.20 dam
T 1 829.7857 MHz 11.42 dBm Oce Bw 13.426573427 MHz TL L £29.7567 MHz 10.58 dBm Oce Bw 13.426573427 MHz
T2 1 843.2133 MHz 10.80 dam T2 1 843.1833 MHz 9.77 dom

L U

Date: 5. SEP.2023 20:24:28

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number

1 A98 of A224



saronas. FCC RF Test Report

Report

No. : FG382311B

LTE Band 26

Spectrum = Spectrum o
Ref Level 30.00 dém  Offset 14.00 db @ RBW 300 khz RefLevel 30.00 dém  Offset 12.00 db @ RBW 300 kHz
o At 30de SWT 253 ps @ VBW  1MHz  Mode Auto FET I Att 30de SWT  253ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 15.86 dBm M1l 14.01 dBm
" 817.4370 MHz 822.4720 MHz
2048 X OccBw 13.546453546 MHz 2048 T OccBw 13.456543457 MHz
a7 T e Moon Mo oo | Anamarn|rd
1048 L NSV O Vi 1048 s Vo Nl o | SEVNS
!
| ‘ \
0dem 0dem ! N
/ \
-10 : -10 1 §
/ f \
20 d - -20 df ! A,
E ~ AW B N N
o AN e N IS Wk L
-3, e F 7 Z
30,41 —— 0B :
40 d -40 di
50 50
-60 d -60 d
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 617,437 MHz 15.86 dbm [ 1 622,472 MHz 14.01 dém
T1 1 817, 1068 MHz 11.36 dém Oce Bw 13546453546 MHZ T 1 817.2867 MHz 8.92 dém Oce Bw 13456543457 MHz
T2 1 530,7433 MHz 11.19 dbm T2 1 §30.7433 MHz .54 dBm
il ' i T
L JL J L JL J -
Date: 14.5EP. 2023 09:35:51 Date: 14.SEP.2023 093651
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 5.SEP.2023 18:54:30

ﬂ%’ Spectrum
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbimitdhack 5 A | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS / \ Line 'PII‘H% JUS_LINE_ABS, PASES
10 dBm { ] 10 dBém ( i
0 dm % 0 dem J 1
-10 dBm L -10 dBm
| SPURIOUS_LINE_ABS_ \ ‘I
-20 dBm 20 ey
-30 dem ) -30, -
-40 dam f Bm \
w Ly ﬂﬂ' W -
50 dBm 50 dBm
-60 dBm -60 dBm
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||('Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz §22,83207 Mnz ~41.55 dém -26.55 dB §47.000 MHz | 849,000 MMz 100.000 KAz TR TEE 2161 dbm _E,WI
523.000 MH2 | B4.000 MHz 20.000 kiz 823,35950 MHz ~19.43 dbm “6.49 db 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -19.70 dBm -6.70 dB
824.000 MHz 826.000 MHz 100.000 kHz 82426274 MHz 21.57 dBm -8.43 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.57 dbm -28.57 dB
e ——
.
I . i 1 e

Date: 5.8EP.2023 19.05:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5. SEP 2023 19:00:14

[ ] o
P um :%:‘ Sp um 7
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 RIRECHBEKABS VT
Line _$PURIOUS INE_ABS PABS Lineg $PURIDUS_JLINE_ABS, PASS
10 dBm ! ’\\ 10 6B "
[ 11 L
0 dem 0 dby
1 |
10 dam ! -10 dBm :
| SPURIOUS_LINE ABS_ \
-20 dem "\ 20 fiBm
-30 dem M”‘\-, A dBm v
b Y
-40 dem —‘W ) -40 dBm M‘“ Mr
Ty
50 dem 50 dBm
-0 dem -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 822.86014 MHz -33.75 dém -20.75 d& 847.000 MHZ ﬁsﬁ%mz 100.000 kHz 84_?@5 MAz 14.39 dBm -15m|
823.000 Mrz | 824,000 Mhz 20.000 kHz 823,35950 MHz -24.16 dém -11.16 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -24,37 cBm -11.37 d8
524.000 MHz 826,000 MHz 100,000 kHz 924,30669 MHz 13.94 dBm -16.06 dB 550,000 MHz 560000 Mz 100000 kHz 55009491 Mis ~33.55 dbm 3065 b
.
i J1 £

Date: 5 SEP 2023 18:11:10
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 5.SEP.2023 18:55:39

Date: 5.SEP.2023 19:06:34

ﬂé}' =] um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiidheck ry Y | SPURIRHECHYEKABS_ VT
Line _$PURIOUS_| INE_ABS PASS / \ Line -m‘M{ US_LINE_ABS PASS
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-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,39600 MHz ~40.20 dém -27.20 d& 547,000 Mz | 849,000 Mz 100,000 Kiz 348 74925 Mz 2100 cBm .60 0B
523.000 MH2 | B4.000 MHz 20.000 kiz £23,58082 MHz -20.75 dém 775 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -20.36 cBm -7.36 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.26074 MHz 21.30 dBm -8.70 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,06494 MHz -41.32 dBm -28.32 dB
S
T
I - M TN &

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5 SEP 2023 18:58:06

Date: 5 SEP 2023 18:10:01

=] se um
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgrwr
20 dbimitdhadk m | SPURIGIECHEK RS VT
Line _§PURIOUS_| INE_ABS PAES Line _PURIDUS_LINE_ABS PAES
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10 dém /M‘W\ 10 urj. - T
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-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,88412 MHz -33.64 dBm -20.64 d& 847.000 MHz 849,000 MHz 100.000 kHz 54842757 MHz 13.05 dBm -16.95 dB
822.000 Mz | 824.000 Mz 20.000 ki £23,99550 Mz ~23.96 dom -10.98 d8 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz ~24.53 dBm -11.58 dB
e oM CrNRlL 25 100.000 khz oS24 a78e2 Mz 12.91 ddm -17.09 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -33.36 dBm -20.36 dB
|
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(=)

Ref Level 23.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 14.00 dB

Mode Auto Sweep

Ref Level 23,00 dBm
SGL Count 100/100

Offset 14.00 dg

Mode Auto Sweep

(@1 avgPwr

Date: 5.SEP.2023 18:56:48

Date: 5.8EP.2023 19.07.43

20 dbpitdhack m | SPURIGIECHYGKARS_ YV
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Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions

___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,08801 MRz -42.78 dem -20.78 06 4. D00 MITE | 849 P00 Wiz 100 000 kHz e 50.35 o _gml
523.000 MH2 | B4.000 MHz 20.000 kiz £23,93550 MHz -2L.74 dém “B.74dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -19.65 dBm -6.65 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.27473 MHz 20.15 dBm -9.85 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -42.57 dBm -29.97 dB

S
Y
i - M TN W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5. SEP 2023 18:57-57

ﬂé}' Sp um
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
20 dbhPiGhack m | SPURIMIE CHBEKARS_ EYYT
Line _§PURIOUS_| INE_ABS PASS Line _§PURIDUS_|LINE_ABS PABS
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purious E'“i;Siml'; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,93207 MHz -33.79 dBm -20.79 d& 847008 Mrz | 843,600 Mz 100.000 kHz 545 43151 WF 11.69 dBm -1aml
523.000 MHz 524,000 MHz 20,000 kHz 823,99950 MHz -25.20 dBm -12.20 dB 549,000 MHz 850,000 MHz 20.000 kHz 243 00050 MHe 2746 dom 1445 db
524.000 MHz 526,000 MHz 100,000 kHz 824,60431 MHz 12.41 dBm -17.59 dB B50.000 MHz B80.000 MHz 100000 kHz 55000500 s ~35 63 dbm 3063 b
Y
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

e || um va
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHECLinEk PABS
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Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -42.84 dBm -29.84 d8 946.000 MHz 849.000 MHz 100.000 kHz 848.77972 MHz 21.86 dBm -8.14 dB
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -19.30 dém -6.30 dB 349,000 MH= 850.000 MHz 30,000 kHz 249,00050 MHz -18.80 dBm -5.90 dB
824.000 MHz 827,000 MHz 100.000 kHz 824.25924 MHz 21.87 dBm -8.13 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -42.91 dBm -29.91 dB
e ——
T
i - i t Ve

Date: 5.SEP.2023 191535

Date: 5.8EP.2023 19:26:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5. SEP 2023 19:21:18

ﬂé}' Sp um
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.96404 MHz -35.55 dém -22.55 d& 546.000 MHz 849.000 MAz 100.000 kHz 848.02148 MHz 10.19 dbm -19.81 db
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,58551 MHz -23.71 dém -10.71 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -24.99 dBm -11.99 dB
£24.000 MHz 527.000 MHz 100.000 kHz 825.02348 MHz 10.33 dBm -19.67 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -35.58 dbm -22.58 db
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,95604 MHz -45.68 dbm -32.68 dB $30.000 MAZ | 849.000 MHZ 100,000 kiz T 20,68 dbm _QWI
523,000 MHz £24.000 MHz 100,000 kHz 923,99950 MHz -24.62 dm -11.62 8 849,000 MHz 850.000 MHz 100,000 kHz 849,00949 MHz -27.01 dBm -14.01 dB
£24.000 MHz 534.000 MHz 100.000 kHz 824.57443 MHz 20.68 dim -9.32 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -46.24 dBm -33.24 dB
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,00010 MAz -33.68 dem -20.68 06 '839.000 MHZ 849,000 MHZ 100 000 kHz 843.80011 MHZ 405 cbm —ot.07 0B
523.000 MHz | B94.000 MHz 100,000 kHz 823,57353 MHz -28.31 dbm -15.31 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01049 MHz -28.50 dBm -15.50 dB
£24.000 MHz 534.000 MHz 100.000 kHz 826.71220 MHz 4.46 dBm -25.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -34.68 dBm -21.68 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz 49,18 dem -36.18 d& 539,000 MHZ 549,000 MAzZ 100,000 kA2 a:gﬁ T 10,56 dbm _mml
523,000 MHz £24.000 MHz 100,000 kHz 923,96683 MHz -27.78 dém -14.78 08 849,000 MHz 850.000 MHz 100,000 kHz 849,00350 MHz -29.29 dBm -16.29 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,58442 MHz 19.52 dBm -10.48 dB 850,000 MHz 850.000 MH2 100,000 kHz RE0 03457 MHz —49.61 dBm T36.61 B
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Highest Band Edge / Full RB
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,80420 MAz -37.11 dem -24.11 d& '839.000 MHZ 849,000 MHZ 100 000 kHz 840.07353 MHz 314 b —o6.86 0B
523.000 MHz | B94.000 MHz 160.000 khz 823,55554 MHz ~29.67 dbm -16.57 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,17033 MHz -31.32 dBm -13.32 dB
£24.000 MHz 534.000 MHz 100.000 kHz 828.15085 MHz 3.19 dBm -26.81 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -37.34 dBm -24.34 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 5.SEP.2023 20:14:58
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—Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 517,56043 MRz -43.68 dBm -30.68 dE £34.000 Mz | 849.000 Mz 100,000 kiz E ERTEEART 2151 dbm _E,WI
523,000 MHz £24.000 MHz 200,000 kHz 82397652 MHz -22.57 dBm -9.57.d8 843.000 MHz 850.000 MHz 200.000 kHz 849,02148 MHz -23.11 dBm -10.11 dB
£24.000 MHz 539.000 MHz 100.000 kHz 62483167 MHz 21.56 dim -6.44 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -43.69 dBm -30.69 dB
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E15.000 MAz 923,000 MHz 100,000 kHz §22,88412 MHz -33.63 dem -20.63 d& 534,000 MHz 849,000 MHZ 100 000 kHz 838 57762 Mz 3,16 cbm 6.5 0B
823.000 Mrz | 82+4.000 Mz 200.000 kiz 823,57353 MHz -26.57 dém -13.57.d8 849,000 MHz 850000 MHz 200,000 kHz 849,01648 MHz -27.02 dBm -14.02 dB
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